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Insepetion Report No.: SICE-IN-21035-001

Inspection Report

Client: JINDEX PTY LTD

Job No.: J1855

Product: Valves-1pcs DN600 Knifegate, 2pcs DN700 Knifegates

Inspector: Effren Wang

Inspection location: Wenzhou City

Date of inspection: May.13-14,2021

Important Note i % #in)
All orders are accepted and all reports and certificates issued subject to the General Conditions of Service (copy available upon request).
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Inspection Narrative Summation

1. SICE inspector checked the dimensions of 3 valves according to the drawings, the results
were acceptable, refer to Attachment Dimension Drawings .

2. SICE inspector performed visual test for the welds of 3 valves, found the weld size is
3.8-5mm.

3. SICE inspector performed visual test for the 3 valves, including threaded holes, gearbox,
resilient seat, bolts and nuts, found the results were acceptable.

4. SICE inspector performed mechanical inspection, including check the status when fully
opening&closing the valves, found the results were acceptable according to Jindex
Inspection Manual.

5. SICE inspector witnessed the hydrostatic test of 3 valves according to Jindex Inspection
Manual, the results were acceptable, refer to Attachment Pressure Test Certificates.

The hydrostatic test of 3 valves according to Jindex Inspection Manual. The pressure gauge (0~6Mpa) is
valid, for details as below:

Req.Test Pressure Act.Test Pressure Water Temp. Duration
Item Serial No. Result
(MPa) (MPa) (C) (Min.)
DN600 0.24 0.25 22 3 Satisfactory
2 DN700 0.24 0.25 24 3 Satisfactory
3 DN700 0.24 0.25 22 3 Satisfactory

Document Review

1.Material certificates reviewed
1.1 SICE inspector reviewed the material certificates of Body/Bonnet, Gate, Shaft and Stem, found all the material

certificates were acceptable.

No. . Name Material Code Heat No. Result PO No.
1 Body ASTM A240 304 Y2105 Yes 406758
2 Bonnet ASTM A240 304 Y2105 Yes 406758
3 Gate ASTM A240 304 Y2105 Yes 406758
4 Stem ASTM A276 304 / Yes 406758
Attachment
Photos
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All orders are accepted and all reports and certificates issued subject to the General Conditions of Service (copy available upon request).
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Check Marking of Nu

Picture 4.
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Picture 5. Check Weld Size

Picture 6. Check opening valve

Important Note

All orders are accepted and all reports and certificates issued subject to the General Conditions of Service (copy available upon request).
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Picture 7.

Picture 11. Witness the hydrostatic test Picture 12. Witness the hydrostatic test
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All orders are accepted and all reports and certificates issued subject to the General Conditions of Service (copy available upon request).
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Seat Leakage Test Cortificate Form Frisetend dacuments ore ungantrobivd

W;Emmnm

Test Number ¢ 1 TostDate: _ Aawy (06, S
Test regime: Bazeh / individual Product Caoe: __750mm KGY - S5 A1
Customer: dindex Job Number: 11855
Size; 750mm Calculated Actuatar
Thrust: NA
Al Supply Pressure
for Actuator; NA
Seat Material: E‘EQ M
TestWater
Temperature: 149 i |
Lrakage Class| API 538 Class IV
Ambient K
Temperature: 2 ! o]

] M Water
] [LEsERge ra1 S NN PR I
| Testpesues|  paDipy ]

Test Duration: 120 secs Test Result: gé L Tai

Teestr|  Xnpyi Fian
Signature: gd! ?

Inspeciar Nay

INSPEC

Tested in accardance with OA.PO5

Picture 13. Witness the hydrostatic test Picture 14. Hydrostatic test reports
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Picture 15. Check the location of nameplate Picture 16. Check the location of nameplate

Important Note it % ]
All orders are accepted and all reports and certificates issued subject to the General Conditions of Service (copy available upon request).
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Picture 17. Check the location of nameplate

Picture 18. Check the packing

1. This report only reflects our findings at time and place indicated above only and does not refer to any other matters.

2. This inspection has been carried out to the best of our knowledge and ability and our responsibility is limited to the exercise of
reasonable care.

3. Al orders are accepted and all reports and certificates issued subject to the General Conditions of Service. (copy available upon

request)
Issued by Reviewed b
Effren Wang Hubert Dai
Senior Inspector Section He

May 17, 2021 M% ) ,2 ;m/) May 17, 2021
L
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ASZ129 TABLE
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© APPROXWEIGHT-S50kg |

\\j

6 | VALVE BODY 1 304

5 | VALVE DATE 1 304

4 | PALKING PTFE

3 | STEM 1 304

2 | GEARBOX SUPPORT | 1 304

7 | SEAT 1 EPOM
order Name Neamiber Hadeial Remarks
ASSEMBLY DRAVING DN750

JINDEX KNIFEGATE VALVES
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DZ _l FLANGE CONNELTION

D | ®01| P02 N | Db
mm |inch | mm [ MM | mm | mm | mm | mm |
600 | 24" | 14 | 825|756 - [16-27] 30 |
go | e 825 7557 awmm. ;wmmw@

FLANGE THICKNESS: 32mm 2.8

APPROX. WEIGHT: 400kg

6 | VALVE BODY 1 304

5 | VALVE GATE 1 304

4 | PACKING PTFE

3 | STEM 1 304

2 | GEARBOX SUPPORT | 1 304

1 | SEAT 1 EPOM
order ik Number | Matera Remarks
ASSEMBLY DRAWING DN60O

JINDEX KNIFEGATE VALVES
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&y FLANGE CONNECTION
X DZ | D | @ | P02| N | Pb
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FLANGE ASX29 TABLE D"
FLANGE THICKNESS: &1mm 2.4

APPROX WEIGHT: 550kg

6 | VALVE BODY 1 304
5 | VALVE GATE 1 304

4 | PACKING PTFE

3 | STEM 1 3

2 | GEARBOX SUPPORT | 1 304

] | SEAT 1| EPDM

order Name Number | Material Remarks
ASSEMBLY DRAWING DN750

JINDEX KNIFEGATE VALVES
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Document #: QA-FO5

Page lof 1

Department : Quality Assurance
Revision: 0

Author : George Hinings

Printed documents are uncontrolled

Seat Leakag_e Test Certificate Form

Inspecor to fill out yellow cells
Test Number : 1 TestDate:  May ./ 2, 22U
Test regime: Bateh / Individual Product Code: 750mm KGV - SS #1
Customer: Jindex Job Number: J1855
Size ; 750mm Calculated Actuator
Thrust: NA
Air Supply Pressure

for Actuator: NA

Seat Material:

ZPDM

Test Water
Temperature: 2- CIL o 7
Leakage Class:| API598 Class IV |
Ambient
Temperature: 3 , ¢
Medium: | Water |
Leakage rate: D mi/min
Test pressure:| 240 Kpa |
Test Duration: 120 secs | Test Result: Qaé / Fail

Tested By:

Signature:

Tested in accordance with QA-PO5



- "j) Document #: QA-FO5

. Page 1ofl
@ Department : Quality Assurance

{(. d Revision : 0
Author : George Hinings
Seat Leakage Test Certificate Form Printed documents are uncontrolled
Inspecor to fill out yellow cells
Test Number: 1 Test Date: . D
est Date ’/de,f TR 2
Test regime: Bateh / Individual Product Code: 600mm KGV - §5
Customer: Jindex Job Number: J1855
Size : 600mm Calculated Actuator
Thrust: NA
Air Supply Pressure
for Actuator: NA

Seat Material:

EPDM

Test Water
Temperature: 2- 2- °C]
Leakage Class:|  API 598 Class IV |
Ambient
Temperature: 3 2. b &
Medium:] Water I
Leakage rate: Q mi/minj
Test pressure:l 240 Kpa |
Test Duration: 120 secs | Test Result: Pass / Fail
Tested By: )(! ki
! fopyv  Fen .

Signature:

Inspector Name:

Signature:

Tested in accordance with QA-PQ5




-

@;.:;py

Seat Leakage Test Certificate Form

Document #: QA-FO5

Page 1of 1

Department : Quality Assurance
Revision : 0

Author : George Hinings

Printed documents are uncontrolled

Inspecor to fill out yellow cells 1
Test Number : 1 Test Date: Mav] (@Y
Test regime: Bateh / Individual Product Code: 750mm KGV - S5 #2
Customer: Jindex Job Number: J1855
Size : 750mm Calculated Actuator
Thrust: NA
Air Supply Pressure

for Actuator: NA

Leakage Class:| API598 Class IV |

Medium:l Water |
Test pressure:| 240 Kpa |
Test Duration: 120 secs ]

Seat Material:

2PDM

Test Water
Temperature: 7/7/ °C]
Ambient
Temperature: 3 % °C
Leakage rate: 0 mi/min]

Test Result:

Pags / Fail

Tested By: ><|M VU ‘Fan

Signature: o %

W TNBSSEDET
Inspector Name: § RENI W

[ ol o
T

il
Signature: i

Ua. . (7]

Tested in accordance with QA-PO5



